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DECLARATION

1. Our organization guarantees impartiality, independence and honesty of inspection, and is responsible for the results of inspection, keeping the
samples supplied by the entrusting party confidential and at the same time protecting the ownership of the samples supplied.

2. The test report will be deemed invalid without signatures (or stamps) of the inspector/ reviewer and authorized personnel, and the red special
inspection stamp of our organization.

3. Ifthere is any dissent of the report, the entrusting party shall notify our organization timely. For the mandatory inspection given by governmental
administration departments, any dissent about the sample being tested or test results on the report should be dealt with in accordance with
national regulations.

4. The test results shown in this report is only applicable for the sample(s) supplied directly by the customer and accepted by the test organization,
and the customer is responsible for the representative of the sample(s).

5. All the pages of the report are integral parts of the report. Our organization will not be responsible for any misunderstanding or other results
caused by using separate page(s) of the report.
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(Business Contact)

KR M Bk BHTEFUN TN ZERAI R X T 300 5 (310018) HQ.Add: No300 Xiasha Road, Hangzhou Economic & Technological Development Area,
Hangzhou, Zhejiang, China (310018)
BE B AL M [E T A SR BRI (HTT)  Affiliated Dep. : State Center of Supervision and Test for Prepackaged Foods(Zhejiang)

] 2% FL 25 22 42 o B M B RG B0 Hhty G State Center of Supervision Test for Electrical Safety(Zhejiang)
& M R E B O State Center of Supervision and Test for Chemical Building Materials

B R OB iE: OB 0571-86839998 Contact Phone: (Business Dpt.)+86-571-86839998
0571-85127775 (£F0). 85020577 (f£I0) 0571-85127775(Fax)~ 85020577(Fax)
Cpas) 0571-85025102. 85022906 (fHED) (Office)+86-571-85025102. 85022906(Fax)

BE{F B 35: 0571-85125768, 85125202 (f£11) Complain Phone: +86-571-85125768. §5125202(Fax)

2 Bk: http:/www. fytest.com Website: http://www.fytest.com

11 5 X 8 WRTENHIN BOERRATEEX 11 B)446 5 Eleventh Street: No.6 Eleventh Street, Xiasha Economic & Technological
(310018) Development Zone, Hangzhou, Zhejiang, China(310018)

Vb % 0B (EES AKUERKIHISh. PR, $RAHI5. Business: Thermal Insulation Products. Cement and Related Products. Ceramicand Stone.
R Metal and Related Products. Inks

BX R H I 0571-86918254. 886918255 (%10 Contact Phone: +86-0571-86918254, 886918255 (Fax)

B F BF #: guojiahj@163.com E-mail; guojiahj@163.com
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Fe FREHh R B BT (m?) = FIE
| TRE 310 <50 &
2 B E 312 <50 £
3 I E 316 <50 7
4 104 % T <50 =
5 105 & T <50 =
6 106 Z& T <50 =
7 107 &7 <50 b
8 203 F B <50 2
9 205 EEM=E <50 =
10 206 EEM=E <50 iz
11 207 EEM=E <50 iz
12 308 = <50 =
13 501 EEME <50 =
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Series Number | Testltems | Requirement Position Test Results | Item Conclusion | Remarks
A= 310 0.02 7oA /
Wig=E 312 0.02 & 5 /
A 316 0.01 oA /
104 BT 0.04 < /
105 & /T 0.04 oA /
106 /T 0.03 Foa /
1 Eﬁﬁ’a <0.08 107 &7 0.03 v /
mg/m
203 FEME 0.02 ¥ & /
205 EEME 0.02 7y /
206 FEFE 0.02 T A& /
207 FEH=E 0.03 Foa /
308 FEM=E 0.01 & /
501 FEME 0.03 7 oE /
WA= 310 0.01 i /
Wi 312 0.01 oA /
IMAE 316 <0.01 & /
104 ZfT <0.01 fF & /
105 &7 0.01 VR < /
106 &7 <0.01 oA /
2 = ; <0.09 107 T 0.01 w & /
mg/m
203 EEBME 0.01 Foa /
205 EHM=E 0.01 Py /
206 EEM=E <0.01 & /
207 EBME 0.01 =y /
308 FEE 0.01 & /
501 ERME <0.01 oA /
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Series Number| Test Items Requirement Position Test Results Item Conclusion Remarks

Wit = 310 0.2 oA /

Wit E 312 0.1 7 /

IMAE 316 0.2 oA /

104 T 0.4 Ny /

105 T 0.4 & & /

106 Z T 0.4 /s = ¥ /

3 T:?/rcn; <05 107 %7 0.4 i ey /
203 EEb=E 0.4 F & /f

205 ERh= 0.4 Vi /

206 EEME 0.4 ey /

207 EEME 0.4 = /

308 Fhf=E 0.4 & /

501 FEME 0.4 7 & /
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